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DAILY REPORT SUMMARY
TO:
Town of Addison





PROJECT:  Vitruvian Park - Addison, TX
16801 Westgrove Drive







Infrastructure Phase 1D
Addison, TX  75001-5190




PROJECT NO.: 99526 – 5

TECHNICIAN: Wade Geistweidt






REPORT DATE:       
WEATHER: Clear with moderate North wind





REPOR
T NO.:        


TIME ARRIVED: 8:00 AM 







TEST DATE:  12-16-10
TIME DEPARTED: 5:30 PM

PROGRESS REPORT:


COPIES TO:
Clay Barnett






KLEINFELDER


DRAFT
	Wade Geistweidt with Kleinfelder continued observation of the Vitruvian Park Phase 1D project for the Town of Addison.  Austin Bridge and Road crew is foreman by Derek Dodson and Arturo Gonzalez.  This crew consists of 15 people, 5 pieces of equipment, and numerous hand and power tools.  Austin’s crew placed 140 cubic yards of concrete for the stem wall cap on Abutment # 2 of the Ponte Bridge.  While casting concrete cylinders on the 30 cubic yard load Kleinfelder also performed an entrained air test.  Kleinfelder test results revealed 9.5% air content.  This load was out of specification by 3%.  Kleinfelder notified Arturo and Jonathan with Halff and Associates of this problem.  Arturo then notified Derek and Derek notified Gray Meyers with TXI quality control.  Mr. Myers came to the site and added two bags of air minus to the load.  This brought the load of concrete to within specification.  Kleinfelder was asked to test the next two concrete loads until the truck with the adjusted entrained air content arrived onsite.  Kleinfelder then tested this load to ensure that it was in specification.  Mr. Meyers had to add a bag of air minus to this load as well.  Mr. Meyers then made further adjustments at the plant so concrete would be delivered with the correct air content.  Austin also had a crew working on the Bella Lane Bridge.  This crew continued to set forms for the bent 3 column beam.  Austin was also able to place backfill material between the North and South wing and support walls today on Abutment # 1.  Kleinfelder performed 4 nuclear field densities and cast 3 sets of 6 4X8 cylinders today 








The results shown on this report are for the exclusive use of the client for whom they were obtained and apply only to the samples tested and/or inspected.  They are not intended to be indicative of the qualities of apparently identical products.  The use of our name must receive prior written approval.  Reports must be reproduced in their entirety.


